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+ CRI-E

*|tems 1and 2 - See page 7
*|tems 3 and 4 - See page 8
*|tem 26 - See page 10
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« Table CRI-E

Parts Catalog

£ 2188 8 e 218 8 8
K Code Product description S 58|58 58|58|| & Code Product description = 58|8|58|8
= RN R ¥
*1 | 5084010176-0 | Complete Hitch Drawbar 1 40 | 5022012501-4 | Complete Left Lateral Rear Grang(Cri-E48Disc) 1
*2 1 5484010122-6 | Complete Regulator 1 41 15022011160-9 | Complete Front Gang(Cri-E 36Disc) 1
*3 15204010395-3 | Complete Wheel Hub 4 41 15022011128-5 | Complete Front Gang(Cri-E 40Disc) 1
*4 |16020055714-2 | Hydraulic Cylinder "0.D" @1.5/8" X #3.1/2" X 250Mm(Course) X 570Mm(Closed) 2 41 1 5022011032-7 | Complete Front Gang(Cri-E 44Disc) 1
5 15252010164-0 | Complete Rear Hitch For Roller 1 41 15022011035-1 | Complete Right Lateral Front Grang(Cri-E 48Disc)
6 | 6020058712-2 | Wrench For Hexagonal Nuta de 1/2” 1 42 15022012497-2 | Complete Rear Gang(Cri-E 36Disc) 1
7 16020058707-6 | Wrench "L" For Hexagonal Nut 5/8" - 3/4" 1 42 15022012498-0 | Complete Rear Gang(Cri-E 40Disc) 1
8 |5138010016-2 | Wrench For Hexagonal Nut 1.1/2" and Nut Parlock 1.1/4" 1 42 |5022012499-9 | Complete Rear Gang(Cri-E 44Disc) 1
9 |5138010019-7 | Wrench For Nut 1.5/8" 1 42 1 5022012500-6 | Complete Right Lateral Rear Grang(Cri-E 48Disc) 1
10 |5138010031-6 | Wrench For Hexagonal Nut 1.5/8" and 1" 1 43 15022011036-0 | Complete Left Lateral Front Grang(Cri-E48Disc) 1
11 | 5498010146-3 | Complete Wheel 4 44 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 148|164 180|196
12 |5530060020-3 | Hoses Support 1 45 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 28 |28 |28 29
13 |5530012344-8 | Scraper Support 12 46 | 60203107784 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 8
14 1 6020370264-0 | Complete Support Of Lifting (Hydraulic Field Jack) 1 47 16020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 6
15 | 5136012287-9 | Plate W/Sticker 1 48 1 6020010268-4 | Retaining Ring E-40 4
16 | 5136013193-2 | Wheel Support Bearing Plate 2 49 1 5348010015-4 | Complete Limiter Of @42 X 41Mm 2
17 |5080010979-2 | Guide Bushing 4 4 || 50 | 60203902940 | Lock Nma - Type "R" @3,5 X 67Mm(Special) 4
18 | 5432080031-8 | Lock Pin @31 X 150Mm Without Grease Fitting 1 51 | 5348050006-3 | Complete Limiter Of @42 X 25Mm 4
19 | 5530012348-0 | Fixation Support of Plate 1 52 | 5432080010-5 | Lock Pin @31 X 100Mm Without Grease Fitting 1
20 | 5530014391-0 | Support Of Regulator 1 53 | 60203174856 | Square Head Bolt 3/4" X 4.1/4" 10F Unc1A Gr5 Rp 4
21 | 5204010537-9 | Hub of Wheel Articulation Shaft 2 54 16020010412-1 | Pressure Washer 5/8" Media Industry 34
22 | 5558010334-0 | Piston Lock Of 256Mm For Tyne Of 92" 2 55 16020010723-6 | Clamp (Ag3) 21
23 | 5324010060-2 | Guide Of Spring 1 56 | 6020090406-3 | Female Quickly Coupling 1/2" 2
241 6020250575-1 | Helical Spring @53 X @85 X 265Mm 2 57 |5024010634-2 | Smooth Washer 026,8 X 066,5 X 4,75Mm 6
25 16020310248-0 | Hexagonal Head Bolt 1.1/4" X 8" 7F Unc1A Gr5 Rp 2 58 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 8 8 81|16
*26| Mangueiras | Hydraulic system 1 59 |6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 1
27 | 5352010050-0 | Front Scraper 18 | 20 | 22 | 24 || 60 | 60200501244 | Cotterpin 3/8" X 3" 1
28 | 5352010051-9 | Rear Scraper 1912123 |25 || 61 |5558210003-8 | Bolt Lock 8
29 | 5432080039-3 | Lock Pin @31,5 X 130Mm Without Grease Fitting 3 62 |6020010420-2 | Pressure Washer 1" Media Industry 8
30 |5136013191-6 | Fixation Plate Of Limpador 37 | 41| 45|49 | 63 |6020317504-6 | French Head Bolt 1/4" X 3/4" 20F Unc Gr2 Rp 2
31 | 5224030018-4 | Qil Distributor 1 64 | 6020311182-0 | French Head Bolt 5/8" X 4" 11F Unc Gr5 Rp-38,1Mm 24
32 1 5080010392-1 | Bushing Of @32 X @45 X 35Mm 2 2 || 65 6020010410-5 | Pressure Washer 1/2" Media Industry 1481164 180|196
33 1 5566010193-3 | Rod Of 900M With Nut 1 66 | 6020317484-8 | French Head Bolt 1/2" X 4" 12F W Gr2 Rp 148|164 180|196
34 155660101941 | Rod Spring 1 67 | 6020010404-0 | Pressure Washer 5/16" Media Industry 2
35 | 5432010235-1 | Pin @2" X 220Mm 1 68 | 60200301067 | Nut @1/2" 12F Nc 1
36 | 5404010523-1 | Rear/Front Gangs Of Main Frame 1 69 | 5024010061-1 | Smooth Washer 33,5 X @53,5 X 4,75Mm 6
37 |5530014390-2 | Support Of Shaft Of Wheel 1 70 1 6020050116-3 | Cotterpin 1/4" X 2" 2
38 | 5530014547-6 | Support Of Scraper Of 2380Mm 3 71 | 6020010402-4 | Pressure Washer 1/4" Media Industry 2
38 | 5530014395-3 | Scrapers Support 2898mm 1 72 1 5024010447-1 | Smooth Washer #51,3 X @100 X 8,00mm 1
38 | 5530012346-4 | Scrapers Support 2950mm 3 73 |5024010007-7 | Smooth Washer 20,3 X @46,5 X 4,75Mm 4
38 | 5530012349-9 | Scrapers Support 3430mm 1 || 74 16020311196-0 | French Head Bolt 1" X 3.1/2" 8F Unc1A Gr5 Rp 8
39 | 5530014396-1 | Scrapers Support 2688mm 13 75 16020310462-9 | French Head Pin 09,8 X 80Mm 4
39 15530012345-6 | Scrapers Support 3160mm 1| 3 176 |6020010406-7 | Pressure Washer 3/8" Media Industry 10
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« Table CRI-E

E Code Product description

All
36 Discs
40 Discs
44 Discs
48 Discs

77 15136013196-7 | Wrench Fixation Plate

78 16020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt
79 | 5432010244-0 | Lock Pin @31,5 X 110Mm Without Grease Fitting
80 | 5432010028-6 | French Head Pin 830,53 X 75mm

81 | 6020311081-5 | Hexagonal Head Bolt 5/8" X 5" 11F Unc1A Gr5 Rp 4 4
82 1 6020310991-4 | Hexagonal Head Bolt 3/8" X 2.1/4" 16F Unc Gr5 Rt

83 | 6020310742-3 | Hexagonal Nut 1/4" 20F Unc Gr5 Ch.7/16" Height 5,50Mm

84 1 5024010073-5 | Smooth Washer #8,5 X @20 X 2,00Mm

85 |5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00Mm With Hole R.3/8"
86 |6020310197-2 | Hexagonal Head Bolt 5/16" X 5/8" 18F Unc1A Gr5 Rt

87 |5456010103-4 | Hexagonal Nut Special With Thread Trapezional

88 |6020311096-3 | Hexagonal Head Bolt 3/4" X 2.1/2" 10F Unc1A Gr5 Rp 8
89 1 6020010414-8 | Pressure Washer 3/4" Media Industry 12
90 | 5566010405-3 | Stabilizer Rod Complete

91 |6020310608-7 | @1”X 62mm French Head Pin

92 1 6020390311-4 | 5.55 X 50mm Ring Lock

93 |6020310372-0 | M20 X 2.50 X 60mm Hex Head Screw

94 |1 6020310837-3 | Self-Locking Hex Nut With Nylon

95 1 6020310205-7 | 3/8"X 3.1/2" Hex Head Screw 16F Unc Gr5 Rt

96 |6020130108-7 | Grease Fitting 1/8"

97 | 5024010372-6 | Smooth Washer 316 X 025 X 6 mm

98 | 6010602543-9 | Roll Support Clamp

99 |6020311105-6 | Hexagonal Head Bolt 3/4" X 6.3/4" 10F Unc1A Gr5 Rp

100 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm
101/ 6020010414-8 | Pressure Washer 3/4" Media Industry

102 5252010163-2 | Rear Hitch of Roll

103 | 6020350426-0 | Wheel 10 Lb X 15 X 8F X 203Mm

104 6020310413-0 | Tyre 11X15 BI 10Ply

105 6020050362-0 | Inner Tube Pa 15/16

106 | 5530015272-3 | Stabilizer Rod Support

107 | 5248010021-2 | Spring Backrest

108| 5024010409-9 | @33 X @76 X 6.30mm Plain Washer

109 6020310793-8 | 1.1/4” 7F Unc Gr5 Hex Nut Ch.2”H31.00mm

1101 5566010400-2 | Spring Rod @1.1/4”X 723mm
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« Complete Hitch Drawbar

)

All

Code Product description

5084010148-4 | Hitch Drawbar

53320100590 | Complete Hitch Shackle

5136110042-9 | Upper And Lower Plate Of Drawbar

5040010572-0 | Hitch Transversal Bar

60203111404 | Hexagonal Head Bolt 1" X 7" 8F Unc1A Gr5 Rp
6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm
6020010420-2 | Pressure Washer 1" Media Industry

6020130100-1 | Grease Fitting 1/4"

6020310249-9 | Hexagonal Head Bolt 1.1/4" X 9" 7F Unc1A Gr5 Rp

10 | 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm
11 | 6020010424-5 | Pressure Washer 1.1/4" Media Industry

12 15136013514-8 | Chain Plate

vooNUv A wN = |tem
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All

Code Product description

5484010120-0 | Rope Regulator

5484010125-0 | Regulator R.01.1/4" Unc Right X 200Mm

5484010126-9 | Regulator R.#1.1/4" Unc Left X 200Mm

6020130108-7 | Grease Fitting 1/8"

51360135180 | Adjustment Plate (Right Thread)

5136013517-2 | Adjustment Plate (Left Thread)

6020010291-9 | Retaining Ring I-50

6020350896-7 | Rotula Radial With Scraper #31,8 X #50,8 X 35Mm(Rr 35 Ma 2Ar)

co N wN = |tem

NN = N
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« Complete Wheel Hub

Al

Code Product description

5204010379-1 | Complete Wheel Hub

6020050102-3 | Cotterpin 1/8" X 2.1/2"

6020010404-0 | Pressure Washer 5/16" Media Industry
6020312019-5 | Hexagonal Head Bolt 5/16" X 7/8" 18F Unc1A Gr5 Rt
5232011200-1 | Wheel Support Shaft

5024010401-3 | Smooth Washer @26 X @ 53 X 4,75Mm
6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm
5096010047-3 | Hub Cap

5204010380-5 | Wheel Hub

10 | 6020350312-4 | Retainer 63,00 X #110,00 X 13,00Mm

11 |6020350875-4 | Bearing K-2780 / K-2720 (Fag)

12 1 6020350874-6 | Bearing K-3780 / K-3720 (Fag)

13 | 6020310427-0 | Hexagonal Head Bolt 5/8" X 2.1/2" 18F Unf1A Gr5 Rp
14 1 6020310811-0 | Double Conic Hexagonal Nut Of Wheel 5/8" 18F Unf Gr5 Ch.1.1/16" Height 24,00Mm
1 15 | 6020130108-7 | Grease Fitting 1/8"

voo~NaUL A wN = |tem
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All

Code Product description

Sealing Kit LENIORS

Std 2500-3000 Gasket

Guide Ring W2-3500-500 (@3.1/2" x 1/2")

0-Ring 2-126 (026.57 x ©3.53mm)

0-Ring 2-338 (078.74 x ©5.33mm)

Parback 8-338

Guide Ring 6W8-1875-495 (041.22 x 47.62 x 1/2")
Gasket B 1870-1625-375B (#1.5/8" x 32" x 3/8")
Scraper D-1625

6020190195-5 | Leniors Repair Kit J003341

J003341

rTcoONOTULT B WN =
[N N S S RN O]

Sealing Kit
LENIORS

For replacement parts, please check the cylinder li-
ner - Baldan code, manufacturer code and name and
date of manufacture.
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« Discs Section

*|tem 1 - See page 10

CRIE03420A

Parts Catalog

wv v v v
£ = 2|22 2
g Code Product description =8/ 8|88
- e ¥
1 |5368010879-6 A Complete Axial (Oil) Front/Rear Bearing Of 262Mm W/Protection For Shaft #1.5/8" 12116 |16 | 16
2 1 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 24 1323232
3 15024010007-7 | Smooth Washer @20,3 X §46,5 X 4,75Mm 24 132132 32
4 15024010366-1 | Convex Washer #1.5/8" 6|88 8
5 15024010365-3 | ConcaveWasher @1.5/8" 6|8 88
6 |2770430273-3 | Concave Notched Disc Blade 28 X 6,00 Hc Rd 1.5/8 Internal Bevel 36 | 40 | 44 48
6 | 2771470273-0 | Concave Notched Disc Blade 30 X 7,50 Hc Rd 1.5/8 Internal Bevel 36 | 40 | 44 | 48
6 | 2769470273-8 | Concave Notched Disc Blade 26 X 7,50 Hc Rd 1.5/8 Internal Bevel 36 | 40 | 44 | 48
6 | 2770470273-1 | Concave Notched Disc Blade 28 X 7,50 Hc Rd 1.5/8 Internal Bevel 36 | 40 | 44 | 48
6 | 2769430273-0 | Concave Notched Disc Blade 26 X 6,00 Hc Rd 1.5/8 Internal Bevel 36 |40 | 44 | 48
7 15136013650-0 | Bolt Lock Plate Of Bearing 24132132 32
8 16020311191-9 | French Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp 24132132 32
9 |5558010096-0 | Lock Nut Shaft 12 16 | 16 | 16
10 |5120010043-7 | Spool 262Mm For Shaft 91.5/8" 1917|2125
11 | 5456010072-0 | Hexagonal Nut @1.5/8" 7Fpp-W Gr5 Wrench 69Mm Height 44Mm (Special) 12116 16 | 16
12 | 6020010412-1 | Pressure Washer 5/8" Media Industry 12116 16 | 16
13 1 5024010367-0 | Smooth Washer @43 X 378 X 3,00Mm 12116 |16 | 16
14 | 52320111064 | Shaft @#1.5/8" X 1528Mm 5/113]|7
14 1 5232011105-6 | Shaft @1.5/8" X 1810Mm 1 111
14 1 5232011110-2 | Shaft @1.5/8" X 1262Mm 7 4
15 |6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 12 16 | 16 | 16
16 | 2765430273-7 | Concave Notched Disc Blade 22 X 6,00 Hc Rd 1.5/8 Internal Bevel 1
16 | 2767430273-3 | Concave Notched Disc Blade 24 X 6,00 Hc Rd 1.5/8 Internal Bevel 1
16 | 2767470273-1 | Concave Notched Disc Blade 24 X 7,50 Hc Rd 1.5/8 Internal Bevel 1
17 | 3965410262-0 | Special Disc Blade 22X 4,75 W/3 Clippings CH Rd 1.12 Single Bevel 1
17 | 3967430273-1 | Special Disc Blade 24 X 6,00 W3 Clippings Hc Rd 1.5/8 Internal Bevel 1
18 | 60203107849 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.1/4" Height 11,00Mm 24 132132(32
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¢ AXIaI Bea r ng (OI I) § Code Product description =
1 16020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 6

2 |6020010406-7 | Pressure Washer 3/8" Media Industry 6

3 16020190125-4 | Hexagonal Joint 143 X 3113 X 1/64" 6

1 4 |5368010877-0 | Axial Spare Front/Rear Bearing W/Protection(Baldan) 1
0 5 16020010297-8 | Oring @77 X #93Mm 2
6 |6020350074-5 | Bearing 32212 2

7 |5080010680-7 | Bearing Bushing (Special Export) 1

8 |5538014642-7 | Bearing Cover (Export) 1

9 | 5024010480-3 | Concave Washer (Special Bearing Baldan) 1

10 | 5024010479-0 | Convex Washer (Special Bearing Baldan) 1

11 | 6020010410-5 | Pressure Washer 1/2" Media Industry 4

12 | 6020310062-3 | Hexagonal Head Bolt 1/2" X 3/4" 13F Unc Gr5 Rt 4

13 |5080010751-0 | Bushing (Special Bearing) 2

14 | 5464010106-0 | Bearing Protection 1

15 15081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2

£ _—n =

] Code Product description =

1 |5372011047-0  Hose #3/8" X 4000mm With 1Tcg And 1Trf With Male Quick Coupling 2

2 | 6020250964-1 | Hydr. Hose @3/8" X 2200mm High Pressure With 1Tcg And 1Trg 1

3 1 6020250948-0 | Hydr. Hose #3/8" X 2100mm High Pressure With 1Tcg And 1Trg 1

4 6020251005-4 | Hydr. Hose @3/8" X 1900mm High Pressure With 1Tcg And 1Trg 1

5 1 6020250936-6 | Hydr. Hose #3/8" X 1800mm High Pressure With 1Tcg And 1Trg 1

6 |5372011040-3 | Hydr. Hose @3/8" X 9000mm With 2Trf With Male Quick Coupling 2

CRIE03420A n
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o Stickers - Until 04/2023

Code

Product description

& w = ltem

6020071348-9 | Sticker Cri-E Baldan (650 X 70Mm)
5206010310-0 | Sticker Disc Warning (150 X 95Mm)
5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95Mm)
6020070886-8 | Sticker Lubricate And Retighten (58 X 195Mm)

CRIE > >> BALDAN

Item 1

+Mantenha-se sempre longe dos
slementos ativos da maquina (discos),
03 mesmos sio aflades e podem
provocar acidentes.

Ao procedsr qualquer servigo nos
discos ultilize avas nas mans.

A\ ATTENTION

“Keep away from the active elements of
the machine (disc blades), they are
sharp and may cause accidents.

“When eondueting any service on active
slements, use safoty gloves.

A\ ATENCION

-Mantengase slempre a distancla de los.
discesde la maguina. 1os mismos estam
afiladas y puaden provocar accidantss.

*Cuando tenga qua hacer algun servicic

0 éhao hidraullco trabalha aoh alta prassio, &
pode penetrar na pele, causando graves

-
-3
oy

A\ ATTENTION 4\ ATENCION

A ATENCAO ‘

A\ CAUTION | A\ ATENCION

Item 2

—— . LUBRIFIQUE O LUBRICATE LUBRIQUE EL
e IMPLEMENTO THE ENGINE EQUIPO Y APRIETE
R e G E APERTES 0S AND TIGHTEN LOS TORNILLOS
e ey B e e R e b PARAFUSOS THE BOLTS DAILY DIARIAMENTE
an los discos, use guantes en las i e B e DIARIAMENTE
hidraulicas alivie la presion del circuito, hases.
Item 3 Item 4

Parts Catalog

—— = Al
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« Stickers - From 05/2023

Code Product description

6020095955-0 | Emblem 70 X 132,6mm

6020079261-3 | Sticker Cri-E (120 X 1950mm)

6020079262-1 | Sticker Cri-E (120 X 1330mm)

6020079264-8 | Sticker Baldan (85 X 500mm)

6020079263-0 | Sticker Cri-E (85 X 500mm)

6020079200-1 | Sticker Right Lantern (70 X 310mm)
6020079201-0 | Sticker Left Lantern (70 X 310mm)
6020070886-8 | Sticker Lubricate And Retighten (58 X 195Mm)
5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95Mm)
5206010310-0 | Sticker Disc Warning (150 X 95Mm)

‘5‘\om\|c\m.>w~_. Item

>> BALDAN

Item 2

'>> BALDAN cRi- >> BALDAN CRI-E

Item 3 [tem 4 Item 5
A\ ATENGAO 4\ ATENGAO
“Mantenha-se sempre lengs dos +0 dlao hldraullca trabalha sob alta prassao, o
R = elementos atives da maguina (discos), 'r:':‘ﬂ’:w;l;:rhﬂ na pele, cousando graves
ATENCAO CAUTION ATENCION el M) Sl GUERLE. G [l ‘ Verilique pariodicaments o estado de
pr cldentes. oy, d i ha indicie
rovocar acidentes. consoragao das mangueiras o hi indicios
LUBRIFIQUE O LUBRICATE LUBRIQUE EL Pl Ui d S b i L e e bl
IMPLEMENTO THE ENGINE EQUIPO Y APRIETE = ZHSioUeASA e RS2SR o e oo =
E APERTES 0S AND TIGHTEN LOS TORNILLOS 4\ ATTENTION A\ ATENCION A\ ATTENTION A\ ATENCION
PARAFUSOS THE BOLTS DAILY DIARIAMENTE =Keep away from the active elements of | -Mantengase slempre a distancia de los. +El accito hidrulico trabaja a alta presion y | «The hydraulic oil operates under high
DIARIAMENTE the machine (disc blades), they are | discoscelamaquina, los mismos cstam pucde penctrar en la picl, causando | PGSR aNH 64N paNBIEat Iroush e ehack
oA sharp and may causeaccidents. afilados y pusdenp i L : e s
“Whan conducting any service on active | «Cuando tenga que hacer algun ssrvicio erifiaue periadieaments S S8 S L oy ndication of eskag = found.
Item 8 elements, use safoty gloves. an Ios discos, use guantes en las i L T e | AR e e o the e T
I 7 Manos. hidriulicas alivie la presiondel circuito. hases. e 2
tem7 T T e e
Item 8 [tem 10
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br
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